QINSPIRE

= by liI‘A‘MMER =

SCS Cage

Uzivatelsky navod

Item No.: 3643
ID: 103221



Obsah

1. Bezpeénostniinstrukce

2. Obecné

2.1 Baleni
2.2 Odpady

3. Montaz

3.1 Montézni kroky

4. Péce a udrzba

5. Tréninkovy navod
6. RozloZeny nakres
7. Kusovnik

8. Zaruka

1. Bezpeénostni instrukce

Dalezite!

- Tento trenazér je vyroben dle smérnice DIN EN 957-
1/2.

- Maximalni uZivatelska zatéz 120 kg.

- Stroj se smi pouZivat jen ke stanovenému Gcelu! -
Kazdé jiné poutZiti je nepripustné a maze byt nebez-
pecné. Dovozce nemuze byt ¢inén odpovédnym za
Skody, které byly zptsobeny pouZitim k jinému nez
stanovenému ucelu.

- Trénujete s pristrojem, ktery byl z bezpe¢nostné
technického hlediska zkonstruovan podle

Vv

nejnovéjSich bezpecénostnich standardd.

Abyste se vyvarovali zranéni a/nebo nehod, preéteé-
te si prosim tato jednoducha pravidla a dodrzujte
je:

1. Nedovolte détem, aby si hrély s pristrojem nebo v
jeho blizkosti.

2. Pravidelné kontrolujte, zda jsou vSechny Srouby,
matice, drZadla a pedaly utaZené.

3. Vadné dily ihned vymérite a aZ do opravy pristroj
nepouZivejte. Davejte pozor na pripadné opotre-
bovani materiélu.

4. Pred uvedenim pristroje do provozu si presné
proc¢téte navod k obsluze.

5. Pristroj pottebuje ve vSech smérech dostatek
volného prostoru (minimalné 1,5m).

6. Postavte stroj na pevny a rovny podklad.

01

Index Strana/Page
1. Safety instructions 01
2. General 02

2.1 Packaging 02

2.2 Disposal 02

3. Assembly 03

3.1 Assembly Steps 03

4. Care and Maintenance 09

5. Trainingsanleitung 09

6. Explosiondrawing 10
7. Partslist 11

8. Warranty 12

13

1. Safety instructions
IMPORTANT!

® The gym has been produced according to DIN EN 857-1/2.

® Max. user weight is 120 kg.

® The gym should be used only for its intended purpose.

® Any other use of the item is prohibited and maybe
dangerous. The importeur cannot be held liable for
damage or injury caused by improper use of the
equipment.

® The gym has been produced according to the latest

safety standards.

To prevent injury and / or accident, please read and

follow these simple rules:
1. Do not allow children to play on or near the equipment.

2. Regularly check that all screws, nuts, handles and pedals
are tightly secured.

3. Promptly replace all defective parts and do not use the
equipment until it is repaired. Watch for any material
fatigue.

4. Carefully read through the operating instructions before
starting the equipment.

5. The equipment requires sufficient free space in all
directions (at least 1.5 m).

6. Set up the equipment on a solid and flat surface.



7. Netrénujte bezprostiedné pred nebo po jidle.

8. Pred zac¢atkem kondi¢niho tréninku se vZdy nechte
nejprve vysetrit Iékarem.

9. Bezpecnostni Groven pristroje je zajiSténa jen, kdyz
v pravidelnych intervalech kontrolujete opotre-
bitelné dily. Ty jsou v kusovniku oznaceny *.

10. Tréninkové pristroje se v zadném pripadé nesmi
pouzivat na hrani.

11. Pouzivejte sportovni obuv, nikdy netrénujte bosi.
12. Dbejte na to, aby se v blizkosti pf¥istroje nena-
chazely treti osoby, protozZe dalsi osoby mohou byt
zranény pohyblivymi ¢astmi.

13. Neni dovoleno umistovat pristroj do prostredi s
vysokou vlhkosti (koupelna) nebo balkon.

14. Pokud uZivate néjaké Iéky, konzultujte trénink na
tomto trenaZzéru se svym lékarem.

15. Ujistéte se, Ze v blizkosti pohyblivych ¢asti stroje
nejsou Zadné predméty.

2. Obecné

Oblasti poufZiti tohoto tréninkového stroje je
domacnost. Pristroj odpovida poZadavkam DIN EN
957-1/5 t¥idy H. P¥i neodborném pouziti tohoto pri-
stroje (napt. nadmérném tréninku, Spatném nasta-
veni atd.) nelze vyloucit poSkozeni zdravi. Pfed zacat-
kem tréninku by VAm mél Vas lékar provest vseo-
becnou prohlidku, aby vyloudil pfipadna existujici
zdravotni rizika.

2.1 Baleni

Obal sestava z ekologickych a recyklovatelnych mate-
riald:

- VnéjSi obal z lepenky - Tvarované dily z pénového
polystyrenu (PS) bez CFS - Félie a sacky z polyetylenu
(PE) - Upevnovaci pasky z polypropylenu ()PP)

2.2 Odpady
Odpady zrecyklujte dle platnych recykla¢nich norem

statu a roztridte do prislusnych kontejnerda.

02

7. Do not exersice immediately before or after meals.

Before starting any fithess training, let yourself examined
by a physician.

9. The safety level of the machine can be ensured only if you
regularly inspect parts subject to wear. These are
indicacated by an * in the parts list. Levers and other
adjusting mechanisms of the equipment must not obst
ruct the range of movement during training.

10. Training equipment must never be used as toys.

11. Wear shoes and never exercise barefoot.

12. Make certain that other persons are not in the area of
the gym, because other persons may be injured by the
moving parts.

13. It is not allowed to place the item in rooms with high
humidity (bathroom) or on the balcony.

14. If you take medicine, please contact a doctor before you
start your exercise
15. Pay attention, that there are no parts in the moving area,

2. General

This training equipment is for use at home. The equipment
complies with the requirements of DIN EN 857-1/5 Class H.

Before starting your training, you should have a complete phy-
sical examination by your physician, in order to rule out any
existing health risks.

2.1 Packaging

Environmentally compatible and recyclable materials:

® External packaging made of cardboard

® Molded parts made of foam CFS-free polystyrol (PS)
® Sheeting and bags made of polyethylene (PE)

® \Wrapping straps made of polypropylene (PP)

2.2 Disposal

Please be sure to keep the packing for the event of
repairs / warranty matters. The equipment should not be
disposed of in the household rubbish!



3. Montaz

Abychom Vam sestaveni pristroje co nejvice ulehcili,
jsou dulezité dily jiz predmontované. Pred montazi
pristroje byste si méli peclivé precist tento montézni
navod a poté postupovat krok za krokem tak, jak je
popsano.

Obsah baleni

= VVyjméte vSechny jednotlivé dily z tvarovaného poly-
styrenu a poloZte je vedle sebe na zem.

 Hlavni rdm postavte na ochrannou podlozku, pro-
toze bez namontovanych nohou by mohl poSkodit/
poskrabat Vasi podlahu. Aby rdm stél stabilné, méla
by byt podloZzka plocha a ne pfilis silna.

 Dbejte na to, abyste méli béhem montaze dostatek
volného mista pro pohyb ve vSech smérech (min.
1,5m).

3.1 Obréazky kabeld/ Cable chart

3. Assembly

In order to make assembly of the gym as easy as possible for
you, we have preassembled the most important parts. Before
you assemble the equipment, please read these instructions
carefully and then continue step by step as described

Contents of packaging

® Unpack all individual parts and place them alongside
each other on the floor.

® Place the main frame on a pad protecting the floor,
because without its assembled base feet it can
damage / scratch your floor. The pad should be
flat and not too thick, so that the frame has a
stable stand.

® Make certain that you have adequate room for
movement (at least 1.5 m) on all sides during
assembly.

e e L

Seilzug, oben
Upper cable
GM698-500-002
Menge/Quantity: 2

=

Seilzug, unten
Lower cable
GM698-500-001
Menge/Quantity: 2

-

Seilzug, Rudern
Row cable
GM6B698-500-003
Menge/Quantity: 2

Fiihrungsseilzug
Guide cable

GMG698-500-004
Menge/Quantity: 2

Horni kabel
2ks

(o]
(-

Spodni kabel
2ks

Veslafsky
kabel 2ks

Vodici
kabel 2ks




3.1 Montézni kroky/ Assembly steps
Krok/ Step 1

>

KFizovy Sroub (modra tecka)
2- 3/8”x1” Sechskantschraube mit Loctite
Hexhead screw ( blue dot g
4- 3/8”x5” Sechskantschraube
Kfizovy Sroub Hexhead screw
10- 3/8” Unterlegscheibe

Podlozka Washer
4- 3/8” Mutter, selbstsichernd
Matice Safety nut

Rahmen, rechts
‘\Right base frame
Prava zakladna

Verbindungsrahmen
Connection frame
Spojovaci rdm
Platte zur Seilzugbefestigung
Cable anchor plate

Kotvici deska

Rahmen, links
Left base frame
Levéa zékladna
Verstarkungsplatte
Base beam bracket
Zapadka

Utahujte Srouby pouze manualné!
Poznamka: (modré tecka) zna&i modrou tedku na zavitu Finger tighten only!

Note: “(Blue Dot)” means there is a blue dot of thread locking
compound on the bolt thread.

04



Rahmen, senkrecht

Main frame upright
Stojan hlavniho ramu

Ca>

4- 3/8"x 4 1/4” Sechskantschraube/ Kiizovy sroub
Hexhead screw
8- 3/8” Unterlegscheibe/
Washer Podlozka
4- 3/8” Mutter, selbstsichernd/
Safety nut Mmatice

Srouby utahujte pouze manuélné! Finger tighten only!

05



i
J)
¢ |
Rahmen fiir Zugmodul )
Row pulley mount I s S :
Uchyt kladky vesla I R . g
4-3/8"x 4 1/4" Sechskantschraube/ Kfizovy sroub L l\cﬂj

Hexhead screw
8- 3/8” Unterlegscheibe/ Podiozka
Washer - - --
4- 3/8” Mutter, selbstsichernd/
Safety nut

Matice

Rallenhalter, unten rechts
Lower right cable colum
Spodni pravy Uchyt kabell

4>

Rollenhalter, unten links

Lower left cable cqumn\j

Spodni levy Gchyt kabell

Srouby utahujte pouze manuélné! Finger tighten only!

06



Zadni rozpéra Halterungen nach hinten
Rahmen, hinten Tabs to rear

Rear cross brace : Zadni vystupky

Sroub
2-5/16”x 3/4” Innensechskantschraube/ |
Allen screw
2- 5/16” Unterlegscheibe/
Washer Podlozka

Klimmzugrahmen
Pull-up brace
PFitahova ty¢

(6

2-5/16"x 3/4” Innensechskantschraube/.
Allen screw Sroub
2- 5/16” Unterlegscheibe/
Washer Podlozka

Srouby utahujte pouze manuélné! Finger tighten only!
Krok 6: Ujistéte se, Ze dva vystupky ve stfedu zadni rozpéry Step 6: Assure the two tabs in the center of the Rear Cross Brace
sméfuji k zadni Easti stroje. are facing towards the back of the machine.

07



Rollenhalter,oben rechts

Top right cable

column mount "}
Pravy horni e,

Uchyt kabelll

@ Srouby
2- 3/8"x4” Sechskantschraube/

Hexhead screw

2- 3/8x 4 1/4"x Sechskantschraube/

Sroub Hexhead screw

6- 3/8” Unterlegscheibe/

Washer Podlozka

2- 3/8" Mutter, selbstsichernd
Safety nut Matice

2- 3/8"x4" Sechskantschraube/

Hexhead screw Sroub
2-3/8x 4 1/4”x Sechskantschraube
Hexhead screw Sroub
6- 3/8” Unterlegscheibe/
Washer Podlozka
2- 3/8" Mutter, selbstsichernd
Safety nut Matice

@ 1- M12x25 Sechskantschraube/

Hexhead screw
Sroub
1- M10x45 Sechskantschraube/
Hexhead screw Sroub
2- M10 Unterlegscheibe/
Washer Podlozka
1- M10 Mutter, selbstsichernd
Safety nut Matice

Pravy horni tram

Rahmen oben, rechts
Right top beam

Rahmen oben, link

Left top beam ;
Lev%'lﬁhornl' tram >
P

/.; AT

Rollenhalter,oben links

Top left cable column mount
Levy horni Gchyt kabelt

Rahmen, oben hinten
Top weight stack mount

o / Uchyty pro zavazi

Utahujte manualné kroky 7 + 8!

Krok 9: Nainstalujte Sestihranny Sroub M12 x 25 do horni ¢asti
drzaku remenice a nastavte jej na minimalni vysku. Pfipevnéte
drzéak horniho zavazi k drzaku fadové kladky pomoci
Sestihranného Sroubu M10 x 45. VloZte tento Sroub zepredu,
aby vySel vn zadni stranou.

Nyni klicem utdhnéte kroky 1-9.

08

Finger tighten only for steps 7 + 8!

Step 9: Install the M12 x 25 hex bolt in the top of the Row Pulley
Mount and adjust it to it’s minimum height. Attach the Top
Weight Stack Mount to the Row Pulley Mount with the M10 x 45

hex bolt. Insert this bolt from front to go out the back.

Wrench Tighten Steps 1 - 9!




Lat-Rahmen

Kladka
Rolle 3 1/2”
Pulley 3 1/2”

2- M10x155 Sechskantschraube/

Hexhead screw
Sroub

1- M10x105 Sechskantschraube/
Sroub Hexhead screw

6- M10 Unterlegscheibe/
Washer Podlozka

3- M10 Mutter, selbstsichernd
Safety nut matice

Rahmen, hinten oben
Rear cross beam

Zadni kfizovy ram

2

2- M10x60 Innensechskantschraube/
Allen screw Sroub

2- M10x25 Sechskantschraube/
Hexhead screwy—‘(p

8- M10 Unterlegscheibe/
Washer Podozka

4- M10 Mutter, selbstsichernd
Safety nut matice

Lat attachement

Kladkova éést\

Halterung fiir Lat-Rahmen
oben und unten

Lat attach bracket

lower and upper

Rozpéra pro
kladku

Krok 10b: Nyni nainstalujte dva drzaky podpirajici kladkovou
Cast a krizové vyztuhy se Srouby smérujici nahoru. Pouzijte
M10 x 60 Srouby s knoflikovou hlavou a pojistnou matici na
horni strané nastavce. Pomoci Sestihrannych Sroubd M10 x 25
zajistéte vyskové nastaveni drzaka dohromady.

Poznadmka: Upravte Sestihranny Sroub M12 x 25 v horni ¢asti dr-
Z&ku kladky (krok 9) tak, aby podpiral kladkovou ¢&ast.

09

Step 10b: Now install two Brackets supporting the Lat
Attachment to Pull Up Cross Brace with the Button Head
Bolts, pointing up through the Pull Up Cross Brace. Use M10
x 60 Button Head Bolts with the locknut on top of the Lat
Attachment. Use the M10 x 25 Hex Bolts to secure the height
adjustment of the brackets together.

Note: Adjust the M12 x 25 Hex Bolt in the top of the Row Pulley
Mount (step 9) up to support the load of the Lat Attachment.




10c
Option
Optional
Doplnék
2- M10x95 Innensechskantschraube/
Allen screw  $roub
8- M10 Unterlegscheibe/
Washer Podlozka
4- M10 Mutter, selbstsichernd
Safety nut  Mmatice
Krok 10c: Kladkova ¢ast, nizky profil nastaveni Step 10c: Lat Attachment, Low Profile Option
Pro nastaveni nizkého profilu odstrarte dva drzaky a Sroub. For a lower profile machine, remove the two Brackets and bolt
Kladkovou ¢ast pripevnéte p¥imo na pritahovou ty¢ pomoci the Lat Attachment directly to the Pull-Up Cross Brace with one
jednoho M10x95 Sroubu. M10 x 95 Button Head Bolt.

Q1>

2- M8x25 Sechskantschraube/
Hexhead screw &roub
4- M8 Unterlegscheibe/
Washer Podlozka
2- M8 Mutter, selbstsichernd
Safety nut Matice

2- M12x30 Sechskantschraube/

Hexhead screw &.yp
4- M12 Unterlegscheibe/ d
Washer  Podlozka

2- M12 Mutter, selbstsichernd

Klimmzugstange
Safety nut Matice Pull up nar
Pritahova ty¢

10



Gewichtefiihrungsstange
Weight rod Vodici ty¢

Befestigungsplatte fiir Gewichteverkleidung, unten

Lower shroud mount plate
Spodni desti¢ka

Abstandshalter fiir Befestigungsplatte
Shroud plate spacer
Mezernik

4- 3/8"x 2 1/2” Sechskantschraube/

\

a2

Sroub Hexhead screw
4- M10x95 Sechskantschraube/
Sroub Hexhead screw
12- M10 Unterlegscheibe/
Washer Podlozka
4- M10 Mutter, selbstsichernd
Safety nut  matice

%ﬁ

L]

Die Riickseite hat nur ein Loch!
The back side of the Shroud
Mount Plate has only one hole.

Desticka ma
pouze jeden
otvor

Poznamka: Ujistéte se, Ze je hladky plochy povrch na horni
strané desticky a jediny otvor sméfuje dozadu stroje.

Utahujte pouze manualné! Finger tighten on

11

NOTE: Be sure smooth flat side of plate is on top and the single
hole is to the back of the machine.

Iy!



Gewichteauswahlstab mit Top Platte
Weight selector stem

Desti¢ka vybéru zatéze

Stelle fiir Gewichtenummer

Area for weight plate sticker
Nalepka

Unterseite hat drei Fiile

Bottom has three feet
Spodni ¢ast ma 3 nozky

Rollenhalter mit Mutter

Top weight plate pulley

with jam nut

Horni kladka s matici
Gummidampfer
Rubber donuts

Gumové zarazky
Abstandshalter
Weight stack risers

Zvedace zavazi

RN

i
i

oo

Poznamka: NeZ zacnete krok 13: Pokud je nainstalovan velky

zatéZovy blok vyradte zatéZové cihli¢ky. Toto misto
zavaZzi navic.

Po zasunuti vSech zatéZovych desek a dalSich dil{, které mate
pfipevnéte sestavy kladek s hornim zavazim a pojistné matice

zabere 5

na dfiky volice a ovérte, zda jsou Srouby zcela zaSroubovany
do dfiku voli€e, pfi¢emZ pojistné matice na kladkéach Srouby

sméruji k predni Casti trenazéru.

Sestavy Femenic s hornim zavazim musi byt pfed
pouzitim zcela zaSroubovany do zdifek volice za-
sobniku zavaZi s pevné utaZenymi pojistnymi mati-
cemi. Pokud tak uginite, mtze dojit k uvolnéni se-
stav femenic ze zavaZi a muze dojit ke zranéni.

12

NOTE: Before beginning Step 13: If optional 200 Ib. heavy stack
is being assembled, eliminate the Weight Stack Risers. This space
will be taken up by 5 extra Weight Plates.

After sliding in all weight plates and other parts you have

attach the Top Weight Pulley Assemblies and Jam Nuts on the
Selector Stems, verifying that bolts are threaded completely into
the Selector Stems with Locknuts on the Pulleys bolts facing
towards front of the gym using.

Top Weight Pulley Assemblies must be fully threa-
ded into the Weight Stack Selector Stems with the
Jam Nuts tightened securely before use. Failure

to do so may cause the Pulley Assemblies to come
loose from weights and can cause injury.



Sroub
4- M10x45 Sechskantschraube/
Hexhead screw
8- M10 Unterlegscheibe/
Washer Podiozka
4- M10 Mutter, selbstsichernd
Safety nut Matice

Befestigungsplatte fiir
Gewichteverkleidung, oben
Upper shroud mount plate
Horni montéazni Gchyty

Nyni utahnéte klic¢em kroky 12 a 14! Wrench Tighten Steps 12 And 14 Now!

13




Beweglicher Rollenhalter, oben links

Beweglicher Rollenhalter, oben rechts Left top cable mount

Right top cable mount

: Pravy horni Gchyt kabeld

&
2- M10x60 Sechskantschraube/  ©._
Sroub Hexhead screw
4- M10 Unterlegscheibe/
Washer Podlozka
2- M10 Mutter, selbstsichernd
Safety nut Matice

Schlitten, links

Left slider
Levy posuvnik

Fiuhrungsstangen fiir Schlitten /v
Cable column tubes -t

Vodice kabell

Schlitten, rechts I -

Right slider o)
Pravy posuvnik \ /jy | “;

A

ravs
{

D

8- "

Sroub
2- M10x60 Sechskantschraube/
Hexhead screw
4- M10 Unterlegscheibe/
Washer Podlozka
2- M10 Mutter, selbstsichernd
Safety nut Matice

14




1- Kunststoffball

Plastic ball Plastovy micek
1- U-bracket

U-bracket U-rozpéra
1- Karabiner

Hook Hak

Allen screw  Sroub
1- M6 Mutter, selbstsichernd
Safety nut Matice

Kladky 8 a 9 Seilzugende

Rollen 8+9 Cable end
Kladka 1 Kladky 5 a 6 Pulleys 8+9 Konec kabelu
Rolle 1 Rollen 5+6
Pull 5+6
Pulley 1 Heys =t EraR
NN Rolle 11
, € RNy Pulley 11
1- Seilzug , oben Kladka 11
Upper cable Horni kabel T ) G
1- 3 1/2” Rolle
Pulley Kladka Pulley 2 /ﬁ —F
1- M10x70 Sechskantschraube/ Seilzug lauft innen H / 5
Hexhead screw Sroub Cable inside tube 1l Tl
2- 1/2” Spacer Kabel uvnitf tyct/ & /v
Spacer Viozka EO::E 3 i
2- M10 Mutter, selbstsichernd Klu ey 3 al
) adka 3
Safety nut Matice e /
. ——
Seilzugstart L
Cable start 3 //
Zacatek kabelu
Beweglicher Rollenhalter —— — |
mit Rolle 10 Rolle 4 ,
Floating pulley assembly Pullev 4
with pulley 10 Kladka 4
V. Plovouci kladka Beweglicher Rollenhalter ) = —
: 10 mit Seilzugfiihrung
Floating pulley assembly
with guide bushing Rolle 7
Prachodka na Pulley 7
° e@? plovouci kladce @ Klatika 7

1- M6x20 Innensechskantschraube/

Vyberte si jeden z hornich kabel(. Umistéte sestavu jezdce levé-
ho sloupku kabelu do pohodIné pracovni vysky. Posunte drzak
,0" ZakrouZkujte kabel asi 5 cm od konce kabelu (to umoZnuje
kabelim snadnéjSi vedeni). Odstrafite jednu pojistnou matici
ze Sroubu kabelu a vloZte Sroub, koncem se zavitem dol(, skrz
drzak na sestavé. Vrat'te matici na Sroub kabelu (pod drzakem),
abyste jej zajistili zpét na sestavé. Pokradujte v navijeni lanka
kolem kladky #1, do levého horniho nosniku a skrz n&j, vedte
ven na zadni ¢ast. Ujistéte se, Ze kabel vedete na spravnou
stranu vSech kabelovych voditek a koliku. Nespravné vedeni
kabelu bude mit za nasledek poSkozeni kabelu. Nyni vedte
kabel pres kladku #3 a doll pres plovouci kladku s vodicim
pouzdrem, kladka #4. Ujistéte se, Ze vodici pouzdro sméfuje k
zadni ¢asti stroje. Ved'te kabel nahoru pres kladku #5 a

kladku #6 a doll k horni kladce zasobniku zavaZzi #7. Trasa
lanko nahoru pfes kladky #8 a #9 a potom dol0 pFes druhou
plovouci kladku #10. DokonCete vedeni kabell

nahoru pres kladku #11 v zadni ¢asti nastavce laty a dopfedu
ven pres sestavu oto¢né kladky v pfedni ¢asti nastavce laty. PFi-
pojte konec kabelu umisténim jedné plastové kulicky na konec
kabelu a poté zasunte konec kabelu do otvoru v drzaku ,,U”
kabelu. Pfipevnéte pruZinovou svorku k ,,U” drzaku pomoci
Sroubu s knoflikovou hlavou M6 x 20 a matice s plochou hlavou
M6. Nasurite ,,0” krouZek t&sné u plastové kuli¢ky. Nakonec na-
instalujte kladku #2 do horniho nosniku podle vySe uvedeného
detailu.

15

Select one of the Upper Cables. Position the Left Cable Column
Slider Assembly at a comfortable working height. Slide the
retainer “O” Ring up the cable about 3 inches from the cable
end for installation (this allows the cables to feed through their
routings easier). Remove one Jam Nut from the cable bolt and
insert the cable bolt, threaded end down, through the bracket
on the Cable Column Slider Assembly. Return the Jam Nut to
the cable bolt (below the bracket) to secure it on the Left Cable
Column Slider Assembly. Continue feeding the cable up around
Pulley #1, into and through the Left Top Beam, going out at

the rear. Make sure you route the cable to the correct side of all
cable guides and pins. Failure to route the cable properly will
result in damage to the cable. Now route the cable over Pulley
#3 and down through the Floating Pulley with Guide Bushing,
Pulley #4. Make sure the Guide Bushing is facing towards the
rear of the machine. Route the cable up over Pulley #5 and
Pulley #6 and down to the Weight Stack Top Pulley #7. Route
the cable up over Pulleys #8 and #9 and then down through the
second Floating Pulley #10. Complete the cable routing going
up over Pulley #11 at the rear of the Lat Attachment and forward
out through the Swivel Pulley Assembly at the front of the Lat
Attachment. Attach Cable End by placing one Plastic Ball on the
end of the cable, next slide the end of the cable into the slot of
the Cable “U” Bracket. Attach the Spring Clip to the “U” Bracket
using a M6 x 20 Button Head Bolt and M6 Flat Head Nut. Slide
the retainer “O” Ring tight against the Plastic Ball. Finally, install
Pulley #2 in the Top Beam per above detail



Rollen 8+9
Pulleys 8+9

Rolle 11
Pulley 11

Plovouci kladka 10

Beweglicher Rollenhalter
mit Rolle 10

with pulley 10

Beweglicher Rollenhalter
mit Seilzugfiihrung
Floating pulley assembly
with guide bushing
Plovouci kladka s

prachodkou

1- Seilzug , oben pomi kabel
Upper cable
1- 3 1/2” Rolle
Pulley Kladka
1- M10x70 Sechskantschraube/
Hexhead screw  &roub
2- 1/2" Spacer
Spacer Vlozka
2- M10 Mutter, selbstsichernd
Safety nut  Matice

Floating pulley assembly\‘*) =

Konec kabelu

Seilzugende
nglléy: 5a+66 Cable end Kabel uvnitF tye
Pullovs 546 Seilzug 14uft innen
Y Cable inside tube
/ (%4 eu a°‘r Y
“."' Rolle 1
G Q Pulley 1
3 : T Kladka 1
S Rolle 3
] Pulley 3 @
Kladka 3
J %\ )
R Rolle 4 _
™A b= & Puliey 4
Kladka 4
Seilzugstart
@ Cable start
~ l
Rolle 7
Pulley, 7
Kladka| 7 g

Viyberte si jeden z hornich kabeld. Umistéte sestavu jezdce levé-
ho sloupku kabelu do pohodIné pracovni vySky. Posunte drzak
,O" ZakrouZkujte kabel asi 5 cm od konce kabelu (to umoZiuje

kabelim snadnéjSi vedeni). Odstrante jednu pojistnou mati
ze Sroubu kabelu a vloZte Sroub, koncem se zavitem dold, skrz

drzak na sestavé. Vratte matici na Sroub kabelu (pod drzakem),

abyste jej zajistili zpét na sestave. PokraCujte v navijeni lanka
kolem kladky #1, do levého horniho nosniku a skrz né&j, vedte
ven na zadni Céast. Ujistéte se, Ze kabel vedete na spravnou
stranu vSech kabelovych voditek a kolikd. Nespravné vedeni
kabelu bude mit za nasledek poSkozeni kabelu. Nyni vedte
kabel pres kladku #3 a dol{i pfes plovouci kladku s vodicim
pouzdrem, kladka #4. Ujistéte se, Ze vodici pouzdro sméfuje k
zadni Casti stroje. Ved'te kabel nahoru pres kladku #5 a

kladku #6 a dolt k horni kladce zasobniku zavazi #7. Trasa
lanko nahoru pfes kladky #8 a #9 a potom dolud pfes druhou
plovouci kladku #10. Dokoncete vedeni kabelU

nahoru pres kladku #11 v zadni €4sti ndstavce laty a dopfedu
ven pfes sestavu oto¢né kladky v pfedni ¢asti nastavce laty. PF

pojte konec kabelu umisténim jedné plastoveé kuli¢ky na konec

kabelu a poté zasurite konec kabelu do otvoru v drzaku ,U”
kabelu. Pfipevnéte pruzinovou svorku k ,U” drzaku pomoci

Select one of the Upper Cables. Position the Left Cable Column
Slider Assembly at a comfortable working height. Slide the
retainer “O” Ring up the cable about 3 inches from the cable
end for installation (this allows the cables to feed through their
routings easier). Remove one Jam Nut from the cable bolt and
insert the cable bolt, threaded end down, through the bracket
on the Cable Column Slider Assembly. Return the Jam Nut to
the cable bolt (below the bracket) to secure it on the Left Cable
Column Slider Assembly. Continue feeding the cable up around
Pulley #1, into and through the Left Top Beam, going out at

the rear. Make sure you route the cable to the correct side of all
cable guides and pins. Failure to route the cable properly will
result in damage to the cable. Now route the cable over Pulley
#3 and down through the Floating Pulley with Guide Bushing,
Pulley #4. Make sure the Guide Bushing is facing towards the
rear of the machine. Route the cable up over Pulley #5 and
Pulley #6 and down to the Weight Stack Top Pulley #7. Route
the cable up over Pulleys #8 and #9 and then down through the
second Floating Pulley #10. Complete the cable routing going
up over Pulley #11 at the rear of the Lat Attachment and forward
out through the Swivel Pulley Assembly at the front of the Lat
Attachment. Attach Cable End by placing one Plastic Ball on the
end of the cable, next slide the end of the cable into the slot of
the Cable “U” Bracket. Attach the Spring Clip to the “U” Bracket
using a M6 x 20 Button Head Bolt and M6 Flat Head Nut. Slide
the retainer “O” Ring tight against the Plastic Ball. Finally, install

Ci

Sroubu s knoflikovou hlavou M6 x 20 a matice s plochou hlavou
Me6. Nasurite ,0” krouZek té€sné u plastové kuli¢ky. Nakonec na-
instalujte kladku #2 do horniho nosniku podle vySe uvedeného

detailu. 16

Pulley #2 in the Top Beam per above detail



1- Seilzug ,unten
Lower cable  Spodni kabel
1- M10x35 Sechskantschraube/
Hexhead screw  Sroub
1- M10x50 Sechskantschraube/
Hexhead screw Sroub
1- M10x55 Sechskantschraube/
Hexhead screw Sroub
4- M10 Unterlegscheibe
Washer Podlozka
2- M10 Mutter, selbstsichernd
Safety nut Matice

1- 1/2” Spacer
Spacer Viozka
1- Kunststoffball
Plastic ball Plastova kuli¢ka
1- U-Bracket
U-bracket U-otvor
1-Karabiner
Hook Hak
1-M6x20 Innensechskantschraube
Allen screw Sroub
1- M6 Mutter, flach
Flat nut Plocha matice
Sroub
M10x55 Sechskantschraube/
Hexhead screw
1/2” Spacer
Spacer Viozka

Innerhalb der Fiihrung
Inside of the cable guid
Uvnitf vodice kabelu

Seilzug lauft innen
Cable inside tube

Sroub
M10x50 Sechskantschraube

Beweglicher Rollenhalter
mit Seilzugfiihrung
Floating pulley assembly
with guide bushing

Plovouci kladka s prachodkou

Seilzug, unten mit
U-Bracket

Lower cable with
U-bracket

Spodni kabel s U-otvorem

Kabel uvnitf ty¢e

)
Hexhead screw >

M10x35 Sechskantschraube /v
Hexhead screw
Sroub

Seilzugfixierungsplatte
Cable anchor plate
Kotva kabelu

Viyberte spodni kabel (s drzakem ,U"). PoloZte si jej a ujistéte se,
Ze neni zalomeny. Pfipevnéte ,U" drzak k hornimu stfedovému
otvoru v kotevni desce kabelu. Vedte lanko nahoru skrz sestavu
plovouci kladky s vodicim pouzdrem, potom dol0 kolem polohy
zadni kladky a do zakladniho nosniku. Zatlaéte lanko dopfedu
skrz zakladni nosnik za polohu pfedni kladky. Vedte kabel ven
menSim otvorem a nahoru kolem spodni kladky pro montaz na
sloupek kabelu, pfi€emZ kabel zachyt'te pouze mezi kladku a
spodni Uchytku kabelu. Nainstalujte pfedni a zadni kladku a ujis-
téte se, Ze lanko sedi ve svych draZkach. Ved'te kabel nahoru po
sloupku kabelu a mezi dvéma kladkami na jezdci sloupu kabelu.
Pro zajisténi konce kabelu umistéte na konec kabelu jednu
plastovou kuli¢ku. Poté zasurite konec kabelu do Stérbiny ,U”
drz&ku konce kabelu. Nakonec pfipevnéte pruzinovou svorku k
,U" drzaku pomoci M6 x 20 Sroubu s knoflikovou hlavou a mati-
ce s plochou hlavou Mé. Zasurite pfidrzny ,0” krouZek tésné k
plastové kouli, abyste tento krok dokongili.

Select a Lower Cable (with “U” Bracket). Lay it out assuring it is
not kinked. Attach the “U” Bracket to the Cable Anchor Plate
upper center hole. Route the cable up through the Floating
Pulley Assembly with Guide Bushing, then down around the rear
pulley position and into the Base Beam. Push the cable forward
through the Base Beam past the front pulley position. Route the
cable out through the smaller hole and up around the Lower
Cable Column Mount Pulley, capturing the cable between the
pulley and the lower cable retainer tab only. Install the front and
rear Pulleys assuring that the cable is seated in their grooves.
Route the cable up the Cable Column and between the Dual
Pulleys on the Cable Column Slider. To secure the Cable End,
place one Plastic Ball onto the end of the cable. Next slide the
cable end into the slot of the Cable End “U” Bracket. Finally,
attach the Spring Clip to the “U” Bracket using the M6 x 20
Button Head Bolt and M6 Flat Head Nut. Slide the retainer “O”
Ring tight against the Plastic Ball to complete it.

17



1- M10x35 Sechskantschraube/
Hexhead screw Sroub
1- M10x50 Sechskantschraube/
Hexhead screw Sroub
1- M10x55 Sechskantschraube/
Hexhead screw &roup
4- M10 Unterlegscheibe
Washer PodloZka
2- M10 Mutter, selbstsichernd
Safety nut  Matice
1- 1/2” Spacer
Spacer VlioZzka

chodkou

1- Seilzug ,unten spodni abel

1-M6x20 Innensechskantschraube

Allen screws;q
1- M6 Mutter, flach M10x35 ?_,Ziﬁ';";iﬁ:;f”be

Flat nut Matice Sroub

Sroub
Sei

Kab

Beweglicher Rollenhalter
mit Seilzugfithrung
Floating pulley assembly
with guide bushing

Plovouci kladka s pra-

Lower cable
1- Kunststoffball ;04 uiicka
Plastic ball o &
1- U-Bracket y-otvor ﬁfé) )
U-bracket AN Seilzugstart
1-Karabiner |4 ZCablekstar‘t
acate
Hook kabelu

M10x50 Sechskantschr‘aubej
Hexhead screw

Cable inside tube

A AT AR AT 177
" y AP e )

D ~rC nbD wO #+0 w0 eC 4C a0 ¢0 40O -~

=)

lzug lauft innen
M10x55 Sechskantschraube

el uvnitf tyce Hexhead screw
1/2” Spacer Sroub
Spacer
Vlozka

Viyberte spodni kabel (s drzakem ,U”). PoloZte si jej a ujistéte se,
Ze neni zalomeny. Pfipevnéte ,U" drzak k hornimu stfedovému
otvoru v kotevni desce kabelu. Vedte lanko nahoru skrz sestavu
plovouci kladky s vodicim pouzdrem, potom dolt kolem polohy
zadni kladky a do zakladniho nosniku. Zatla¢te lanko dopfedu
skrz zakladni nosnik za polohu pfedni kladky. Vedte kabel ven
menSim otvorem a nahoru kolem spodni kladky pro montaz na
sloupek kabelu, pfi€emZ kabel zachyt'te pouze mezi kladku a
spodni Uchytku kabelu. Nainstalujte pfedni a zadni kladku a ujis-
téte se, Ze lanko sedi ve svych draZkach. Vedte kabel nahoru po
sloupku kabelu a mezi dvéma kladkami na jezdci sloupu kabelu.
Pro zajisténi konce kabelu umistéte na konec kabelu jednu
plastovou kuli¢ku. Poté zasurite konec kabelu do Stérbiny ,U”
drzéku konce kabelu. Nakonec pfipevnéte pruzinovou svorku k
,U" drzaku pomoci M6 x 20 Sroubu s knoflikovou hlavou a mati-
ce s plochou hlavou Mé. Zasurite pfidrzny 0" krouZek tésné k
plastové kouli, abyste tento krok dokondili.

Select a Lower Cable (with “U” Bracket). Lay it out assuring it is
not kinked. Attach the “U” Bracket to the Cable Anchor Plate
upper center hole. Route the cable up through the Floating
Pulley Assembly with Guide Bushing, then down around the rear
pulley position and into the Base Beam. Push the cable forward
through the Base Beam past the front pulley position. Route the
cable out through the smaller hole and up around the Lower
Cable Column Mount Pulley, capturing the cable between the
pulley and the lower cable retainer tab only. Install the front and
rear Pulleys assuring that the cable is seated in their grooves.
Route the cable up the Cable Column and between the Dual
Pulleys on the Cable Column Slider. To secure the Cable End,
place one Plastic Ball onto the end of the cable. Next slide the
cable end into the slot of the Cable End “U” Bracket. Finally,
attach the Spring Clip to the “U” Bracket using the M6 x 20
Button Head Bolt and M6 Flat Head Nut. Slide the retainer “O”
Ring tight against the Plastic Ball to complete it.

18



1- Seilzug, Rudermodul
Row cable

1- Kunststoffball )
Plastic ball

1- U-Bracket ) qnor
U-bracket

1-Karabiner
Hook Hak

1-M6x20 Innensechskantschraube

Allen screw  Sroub

1- M6 Mutter, flach

Flat nut Matice

Veslovaci kabel

Plastova kulicka

Plovouci kladka

Floating pulley assembly

Rahmen fir Zugmodul

Row Eulley mount
Pravy kladkovy Gchyt

ﬁ It'a
Beweglicher Rollenhalter /

/

Seilzug fur Rudermodul, links
Left row cable

Levy veslovaci
kabel

FeN

Seilzugstart
Cable start

Zacatek kabelu

Viyberte dva veslovaci kabely a rozloZte je rovné, abyste je ujistili,
Ze nejsou zalomené. Odstrarite jednu pojistnou matici z kon-
cového Sroubu kabelu. VloZte Sroub do drZzaku ve spodni ¢asti
drzéku veslafské kladky. Znovu nasad'te pojistnou matici. Pro-
tdhnéte kabel nahoru sestavou plovouci kladky a zpét dolt ko-
lem zadni strany Siroké kladky a ven zepfedu na spodni ¢ast dr-
Zaku Fadové kladky. Ujistéte se, Ze kabel prochazi mezi Sirokou
kladkou a kolikem drZéku kabelu. DokoncCete instalaci kabelu na-
sunutim plastoveé kuli¢ky na konec kabelu. Poté zasurite konec
kabelu do boku drzéaku ,U” kabelu. Nakonec pfipevnéte pruZi-
novou svorku k ,,U” drzaku pomoci Sroubu s knoflikovou hlavou
M6 x 20 a matice s plochou hlavou Mé. Zasurite pfidrzny ,0"
krouzek tésné k plastové kouli, abyste jej dokondili.

19

Select the two Row Cables and lay them out straight assuring
they are not kinked. Remove one Jam Nut from the cable end
bolt. Insert the bolt into the bracket at the bottom of the Row
Pulley Mount. Reattach the Jam nut. Route the cable up through
the Floating Pulley Assembly and back down around the back
side of the Wide Pulley and out the front at the bottom of the
Row Pulley Mount. Be sure the cable goes between the Wide
Pulley and cable retainer pin. Complete the cable end by sliding
a Plastic Ball onto the end of the cable. Next slide the cable end
into the side of the Cable “U” Bracket. Finally, attach the Spring
Clip to the “U” Bracket using a M6 x 20 Button Head Bolt and M6
Flat Head Nut. Slide the retainer “O” Ring tight against the Plastic
Ball to complete it.




1- Seilzug, Rudermodul
Row cable Veslovaci kabel
1- Kunststoffball
Plastic ball
1- U-Bracket
U-bracket U-otvor
1-Karabiner
Hook  Hak
1-M6x20 Innensechskantschraube
Allen screw &oup
1- M6 Mutter, flach
Flat nut Matice

Pravy veslovaci kabel

Cable end
Konec kabelu

Seilzugstart
Cable start

Zacatek kabelu

Seilzug fiir Rudermodul, rechts @
Right row cable \‘

Seilzugende__—

>

=

Vyberte dva veslovaci kabely a rozloZte je rovné, abyste je ujistili,
Ze nejsou zalomené. Odstrarite jednu pojistnou matici z kon-
cového Sroubu kabelu. VloZte Sroub do drZzaku ve spodni ¢asti
drzaku veslafské kladky. Znovu nasadte pojistnou matici. Pro-
tdhnéte kabel nahoru sestavou plovouci kladky a zpét dolt ko-
lem zadni strany Siroké kladky a ven zepfedu na spodni ¢ast dr-
Zaku fadové kladky. Ujistéte se, Ze kabel prochazi mezi Sirokou
kladkou a kolikem drzaku kabelu. Dokongete instalaci kabelu na-
sunutim plastové kuli¢ky na konec kabelu. Poté zasurite konec
kabelu do boku drzéku ,,U” kabelu. Nakonec pfipevnéte pruzi-
novou svorku k ,,U” drzaku pomoci Sroubu s knoflikovou hlavou
M6 x 20 a matice s plochou hlavou Mé. Zasunite pfidrzny ,0”
krouzek tésné k plastové kouli, abyste jej dokondili.

20

Select the two Row Cables and lay them out straight assuring
they are not kinked. Remove one Jam Nut from the cable end
bolt. Insert the bolt into the bracket at the bottom of the Row
Pulley Mount. Reattach the Jam nut. Route the cable up through
the Floating Pulley Assembly and back down around the back
side of the Wide Pulley and out the front at the bottom of the
Row Pulley Mount. Be sure the cable goes between the Wide
Pulley and cable retainer pin. Complete the cable end by sliding
a Plastic Ball onto the end of the cable. Next slide the cable end
into the side of the Cable “U” Bracket. Finally, attach the Spring
Clip to the “U” Bracket using a M6 x 20 Button Head Bolt and M6
Flat Head Nut. Slide the retainer “O” Ring tight against the Plastic
Ball to complete it.




kladce

22>

Einhéngen des Fiihrungsseils
Hook in the end of guide
cable

Hak na konci vodiciciho kabelu

Fihrungsbuchse einbauen
Bushing in floating

pulley assembly

Prachodka v plovouci

Hauptrahmen
Base frame
Zakladni ram

Fithrungsseil
Guide cable
Vodici kabel

[
YA

Protahnéte maly konec vodiciho lanka skrz prichodku v se-

stavé plovouci kladky a pfipojte konec k héku na spodni strané
drzaku horniho zavazi. VloZte konec Sroubu do zavitového ot-
voru v zakladnim nosniku. Utdhnéte Sroub tak, aby bylo vodici
lanko natazené, ale neutahujte ho pfiliS. Utdhnéte pojistnou

matici.

Tento postup opakujte pro vodici kabel na druhé strané stroje.

21

Feed the small end of the Guide Cable up through the bushing
in the Floating Pulley Assembly and attach the end to the hook
on the bottom of the Top Weight Stack Mount. Insert the bolt
end into the threaded hole in the Base Beam. Tighten the bolt so
the Guide Cable is taught, but do not over tighten. Tighten the
jam nut.

Repeat this process for the Guide Cable on the other side of the
machine.



Q\‘"‘“‘

16- M10x25 Sechskantschraube
Hexhead screw
32- M10 Unterlegscheibe
Washer Podlozka
16- M10 Mutter,selbstsichernd
Safety nut Matice

= —

N

S5

—l e

\\_\
4

-~

-5 & 5 L

T—6&-

F—6 -

22




Trainingsplakat
Exercise chart
Cvicebni tabule

N

z Sroub

6- M6x35 Sechskantschraube
Hexhead screw

6- M6 Unterlegscheibe
Washer Podlozka

6- M6 Mutter,selbstsichernd
Safety nut atice

B6- Kunststoffkappen
End caps
Krytky

e
3
v Q?\
f

A

23




Utahovaci koliky

Spannknopfe fir Gewichteverkleidung

shroud tightening knobs

(26)

Befestigungsplatte fur
Gewichteverkleidung, oben
Upper shroud mount plate

Horni deska

Befestigungsplatte fir
Gewichteverkleidung, unten
Lower shroud mount plate

Spodni deska

Fixierung fiir Gewichteverkleidung
Shroud plate connector pins

Utahovaci piny

Halterung fir
Gewichteverkleidung|
Shroud bracket

Drzak

Fixierung fiir Gewichteverkleidung
Shroud plate connector pins

Spojovaci piny

Protahnéte maly konec vodiciho lanka skrz priachodku v sestavé
plovouci kladky a pfipojte konec k haku na spodni strané drzaku
horniho zavazi. Vlozte konec Sroubu do zavitového otvoru v za-
kladnim nosniku. Utdhnéte Sroub tak, aby bylo vodici lanko na-
taZené, ale neutahujte ho pfilis. Utdhnéte pojistnou matici.

Tento postup opakujte pro vodici kabel na druhé strané stroje.

24

Feed the small end of the Guide Cable up through the bushing
in the Floating Pulley Assembly and attach the end to the hook
on the bottom of the Top Weight Stack Mount. Insert the bolt
end into the threaded hole in the Base Beam. Tighten the bolt so
the Guide Cable is taught, but do not over tighten. Tighten the
jam nut.

Repeat this process for the Guide Cable on the other side of the
machine.



Initially adjust the four cable bolts to 2,5¢cm between the top of the bolt
and the bracket it is attached too and Wrench Tighten
the Jam Nuts.

the other three Cables. Assure the cables routing is clear and in the
grooves of all pulleys.

There has to be a minimum of one Bolt thread showing
below the Nuts after adjustment.

Start with one Cable and adjust the slack out. Then do the same with :‘
\

At this point it is necessary to seat the cables. Start
by verifying that cables are centered in the grooves of
all pulleys and clear of all guides and potential obstructions.

Shake Down, select a weight that you can comfortably
handle. Perform a standard exercise and hold the first
repetition. Now, lightly bounce the weights up and down
several times. This will seat the cables into the pulleys
and prepare the Smith Cage System for final
adjustments.

Zacneme nastavenim Sroubt kabeld na 2,5 cm mezi
hornim Sroubem a matici. Za¢néte jednim kabelem a

utédhnéte jej. Udélejte to stejné s ostatnimi 3 kabely. Ujis- Cable Clevi
téte se, Ze vedeni nic nestéZuje a kabely jsou v kladce.
Alespori eden Sroub musf zlistat viditelny pod matici. Kabel

Nyni je tfeba vycentrovat kabely. Ujistéte se, Ze jsou

vSechny ve stfedu kladek. Lower Hole
Uvolnte zavazi, tak, abyste jej pohoding zviadli. Provedte Spodni otvor
cvik a zadrzte prvni opakovani. Pomalu zavaZzi polozte

zpét. Tim se kabely usadi a jsou pfipraveny na finalni na-

staveni

Readjust the cables with the Cable Bolts to remove any new slack
If after readjusting the cables there is still excess slack, you can
adjust more slack out by moving the clevis on the end of the
Lower Cables to the lower hole in the Cable Anchor.

Znovu nastavte kabely pomoci kabelovych Sroubud a odstrarite mozny pravés. Pokud je
lano stéle volné, mizete je nastavit také na spodni strané kabelového zavésu.

26




Instalace dlouhé tyCe/ Assembly of the long bar

Langhantelgriffstiick
Weigh bar assembly
Zatézova

montaz

Sroub
4- M10x20 Sechskantschraube/ hexhead screw
4- M10 Unterlegscheibe/ Washer 551

Sroub
4- M10x20 Sechskantschraube/ hexhead screw
4- M10 Unterlegscheibe/ Washer Podlozka

Untere Befestigung mit Langlocher
Bottom shaft with slotted holes
Spodni hfidel
s otvory

RENCE

N

S-S

[y

<

RSO E (S

Madenschrauben
Setscrews
Sada Sroubu

Krok 1: Umistéte sestavu Cervené zavaZi na haky
pfednich stojany.

(POZNAMKA: SCS-102 Ize také nainstalovat na zadni
stojany.)

Krok 2: Zasufite hfidel linearniho loZiska do jednoho z dr-
Zak( zavazi. Nasmérujte drzak zavaZi podle obrazku.
Umistéte spodni drzak hfidele na hfidel a ujistéte se, Ze
je zcela usazen, a utédhnéte stavéci Srouby. Dale umisté-
te drzak horniho hfidele na hfidel pfed jeho umisténim
do klece (v tuto chvili neutahujte Srouby) Krok 3: Jemné
zavedte ndsadu drZzaku zavazi o malém prlméru do se-
stavy Cervené zavaZi a zajistéte horni ¢ast. a upevnéni
spodniho hfidele ke kleci pomaci:

CtyF (M10 x 20 Sestihrannych Sroub()

CtyF (M10 plochych podioZek)

(Pouze manualni utaZeni)

Krok 4: Opakujte kroky 2 a 3 pro pouZiti linearniho hFi-
dele a drzaku zavazi na druhé strané. (Pouze manualni
utaZeni )

27

Step 1: Position the Red Weight Bar Assembly on the
Hooks of the front Racks.

(NQOTE: The SCS-102 can also be installed on the rear
Racks.)

Step 2: Slide a Linear Bearing shaft into one of the
Weight Holders. Orient the Weight Holder as shown.
Place a Bottom Shaft Mount onto the Shaft assuring it is
fully seated and tighten the setscrews. Next, place a Top
Shaft Mount on the Shaft before positioning it into the
Cage (do not tighten Top Mount setscrews at this time)
Step 3: Gently guide the small diameter shaft of the
Weight Holder into the Red Weight Bar Assembly and
secure the Top and Bottom Shaft Mounts to the Cage
using:

Four (M10 x 20 Hex Bolts)

Four (M10 Flat Washers])

(Finger Tighten Only)

Step 4: Repeat Steps 2 and 3 for the second side Linear
Shaft and Weight Holder using. (Finger Tighten Only)




Gewichteaufnahme
Weight holder

Drzéak zavazi

Krok 5: Upravte vzdalenost mezi drzéky zavazi a konci se-
stavy Cervené zavaZi posunutim hfidelU linearnich loZisek
dovnitf nebo ven (pomoci sefizovacich Stérbin v hornim a

dolnim drzaku hfidele) pfed kone€nym utaZenim Sroub.

Tyto komponenty by pfi cvieni nemély drhnout nebo skfi-
pat

Nyni vSe utahnéte kli¢em!

Chcete-li pfipojit dopinék SCS-102 k zadnim stojanim,
opakujte kroky 1 aZ 5 za pouZiti zadnich montaznich ot-
vord.

28

Step 5: Adjust the spacing between the Weight Holders
and the ends of the Red Weight Bar Assembly by moving
the Linear Bearing Shafts in or out (using the adjustment
slots in the Top and Bottom Shaft Mounts) before final
tightening of the bolts. These components should not rub
or bind when working out.

Wrench Tighten Everything Now!

To attach the SCS-102 Option to the rear Racks, repeat
steps 1 thru 5 using the rear set of mounting holes




4. Péce a Udrzba

Udrzba

« Pristroj v podstaté nepotfebuje Zadnou udrzbu.
« Pravidelné kontrolujte vSechny ¢asti pfistroje a
pevnost vSech Sroubl a spoju.

* Vadné dily ihned vymeérite pfes nas zakaznicky
servis.

* Pfistroj se pak az do opravy nesmi pouZivat.

Péce

« Pro ¢&isténi prosim pouzivejte pouze vlhky hadr
bez Cisticich prostfedkd

« Casti, které prijdou do styku s potem okamzité po
skongeni tréninku ocistéte

5. Tréninkovy navod

Kazdé cviceni by se mélo skladat z tzv. warm up (zahfi-
vaci) faze, tréninkové faze a strecinkové faze.

II) Jak cvicit

TrenaZzér nabizi mnoho rdznych druhl cviceni. Vysvéti-
me si silu a vydrz.

Vyberte zatéz, kterou budete schopni odcvicit 3x20 opa-
kovani. Zvyste zatéz a pakujte znovu 20 cvikl, dokud ne-
budete schopni interval splnit.

Mezi kazdym intervalem si udélejte prestavku 60 vtefin.
Je zcela dostadujici cvicit 2-3 tydné. Poku chcete cvicit
kazdy den, rozdélte si cviky na horni polovinu téla a dolni

polovinu.

Nezapominejte na posilovani bfisnich sval.

4. Care and Maintenance

29

Maintenance

® In  principle, the equipment does not require
maintenance.

® Regularly inspect all parts of the equipment and the
secure seating of all screws and connections.

® Promptly replace any defective parts through our

customer service. Until it is repaired, the equipment
must not be used.

Care

° When cleaning, use only a moist cloth and avoid harsh
cleaning agents.

(] Components that come into contact with perspiration,

need cleaning only with a damp cloth.

5.Training manual

Warm up:
To avoid any injuries, please warm up up properly before you
start your exercise.

Il How to do the exercise
. There are many different kind to pump iron, but only the force
endurance will be explained.

- Use a weight, which can be moved 3x20 repetitions. Increase
the weight, till you don "t reach the 20 repetions in the last
intervall.

- Break between each intervall should be B0s.

- Itis enough to do the exercise 2-3times a week. If you want
to do the exercise more often, please divide you training into
upper body and lower body

- Don’t forget your Ab”s.



6. Kusovnik / Parts list

Position Description:  Popis/ Rozméry Ks/
Dimension Quantity

3643 SCS-002 Box
-1 - SCS-002 Rahmen senkrecht Main upright 4
-2 - SCS-002 Hauptrahmen, links Left baseframe 1
-3 - SCS-002 Hauptrahmen, rechts Right base frame 1
-4 - SCS-002 Rahmen fur Gewichteaufnahme \Weight stack mount 1
-5 - SCS-002 \erstarkungsplatte Base beam bracket 2
-6 - SCS-002 Rahmen, oben rechts Right top beam 1
-7 - SCS-002 Rahmen, oben links Left top beam 1
-8 - SCS-002 Klimmzugstange Pull up bar cross br
-9 - SCS-002 Rahmen, hinten oben Rear cross frame 1
-10 - SCS-002 Stangenaufnahme Weight racks 4
-11 - SCS-002 Kunststoffkappe Plastic endcap 8
-12 - SCS-002 Sicherheitshalterung Safety bar 2
-13 - SCS-002 Ausbesserungsfarbe Touch up paint 1
-1S - SCS-002 Sechskantschraube Hexhead screw M8x20 4
-2S - SCS-002 Sechskantschraube mit Loctite Hexhead screw (blue dot) M10x25 2
-3S - SCS-002 Sechskantschraube Hexhead screw M10x25 16
-4S - SCS-002 Sechskantschraube mit Loctite Hexhead screw (blue dot) M10x100
-58S - SCS-002 Sechskantschraube Hexhead screw M10x105 12
-6S - SCS-002 Sechskantschraube Hexhead screw M10x110 8
-7S - SCS-002 Sechskantschraube Hexhead screw M10x125 4
-8S - SCS-002 Unterlegscheibe Washer M8 4
-9S - SCS-002 Unterlegscheibe Washer M10 70
-10S - SCS-002 Mutter, selbstsichernd Safety nut M10 32

SCS-202 Box

-1 - SCS-202 Rollenhalter, oben rechts Top right column mount 1
-2 - SCS-202 Rollenhalter, oben links Top links column mount i
-3 - SCS-202 Rahmen, oben hinten Top weight stack mount 1
-4 - SCS-202 Lat-Rahmen Lat attachement 1
-5 - SCS-202 Halterung fur Latrahmen, oben Upper lat attach bracket 1
-6 - SCS-202 Halterung fur Latrahmen, unten Lower lat attach bracket 1
-7 - SCS-202 Klimmzugstange Pull up bar 1
-8 - SCS-202 Abstandshalter fur Befestigungsplatte Shroud plate spacer 2
-9 - SCS-202 Ober Befestigungsplatte fur Gewichteverkleidung Shroud plate assembly 2
-10 - SCS-202 Befestigungsplatte fur Gewichteverkleidung, unten Lower shroud mount plate 2
-11 - SCS-202 Bugel fur Gewichteverkleidung Shroud mount bracket 4
-12 - SCs-202 Gewichtefuhrungsstange Guid rod 4
-13 - SCS-202 Gummidampfer Rubber donut 4
-14 - SCS-202 Abstandshalter Weight stack risers 4
-15 - SCS-202 Gewichteauswahlstab mit Topplatte Weight selector stem 2
-16 - SCS-202 Rollenhalter mit Mutter Top weight plate pulley with jam nut 2
-17 - SCS-202 Befestigungsplatte fur Gewichteverkleidung, oben Upper shroud mount plate 2
-18 - SCS-202 Rahmen fur Zugmodul Row pulley mount 1
-19 - SCS-202 Rollenhalter, rechts Lower right pulley mount 1
-20 - SCS-202 Rollenhalter, links Lower left puley mount 1
-21 - 8Cs-202 Rolle Pulley 31/2" 8
-22- SCs-202 Beweglicher Rollenhalter Floating pulley assembly 2
-23 - SCS-202 Beweglicher Rollenhalter mit Seilzugfiihrung Floating pulley assembly with guide bushing 2
-24 - SCS-202 Fuhrungastangen fur Schlitten Cable column tubes 2
-25L - SCS-202 Schlitten, links Left slider 1
-25R - SCS-202 Schlitten, rechts Right slider 1
-26 - SCS-202 Seilzugfixierungsplatte Cable anchor plate 2
-27 - SCs-202 Seilzug, oben Upper cable GMB98-500-002 2
-28 - SCS-202 Seilzug, Rudern Row cable GMB98-500-003 2
-29 - SCS-202 Seilzug, unten Lower cable GMB88-500-001 2
-30 - SCS-202 Fuhrungsseilzug Guid cable GMB88-500-004 2
-31 - SCS-202 Trainingsplakat Exercise chart 1
-32 - SCS-202 D-Griff D-handle 2
-33 - SC5-202 Gelenkmanschette Ankle strap 1
-34 - SC5-202 D-Griff mit Ringen D-handle with rings 2
-35 - SCS-202 Klimmzugunstitzung Pull-up assist belt 1
-36 - SCS-202 Schmiermittel Guid rod lube 2
-37 - SC5-202 Ausbesserungsfarbe Touch up paint 1

30



Position

Popis/Description: ~ Rozméry/Ks/

Dimension Quantity

3643 SCS-202 Box
-15 - SCS-202 Innensechskantschraube Button head bolt MBx12 6
-2S - SCS-202 Innensechskantschraube Button head bolt MBx35 6
-3S - SCS-202 Sechskantschraube Hexhead screw M8x25 2
-45 - SCS-202 Sechskantschraube Hexhead screw M10x25 2
-58 - SCS-202 Sechskantschraube Hexhead screw M10X35 2
-6S - SCS-202 Sechskantschraube Hexhead screw M10X45 5
-7S - SCS-202 Sechskantschraube Hexhead screw M10X50 2
-85 - SCS-202 Sechskantschraube Hexhead screw M10X55 2
-9S - SCS-202 Innensechskantschraube Allen screw M10X60 2
-10S - SCS-202 Sechskantschraube (Loctite) Hexhead screw (blue dot) M10X60 4
-11S - SCS-202 Sechskantschraube Hexhead screw M10X60 4
-12S - SCS-202 Sechskantschraube Hexhead screw M10X70 2
-13S - SCS-202 Innensechskantschraube Allen _screw M10X95 1
-148S - SCS-202 Sechskantschraube Hexhead screw M10X95 4
-15S - SCS-202 Sechskantschraube Hexhead screw M10X100 2
-16S - SCS-202 Sechskantschraube Hexhead screw M10X105 1
-17S - SCS-202 Sechskantschraube Hexhead screw M10X155 2
-18S - SCS-202 Sechskantschraube Hexhead screw M12x25 1
-19S - SCS-202 Sechskantschraube Hexhead screw M12x30 2
-20S - SCS-202 Unterlegscheibe \Washer MB 6
-218 - SCS-202 Unterlegscheibe Washer M8 4
-22S - SCS-202 Unterlegscheibe Washer M10 56
-23S - SC5-202 Unterlegscheibe Washer M12 4
-24S - SCS-202 Mutter, flach Flat nut M6 6
-25S - SCS-202 Moutter, selbstsichernd Safety nut MB 6
-26S - SCS-202 Mutter, selbstsichernd Safety nut M8 2
-27S - SC5-202 Mutter, selbstsichernd Safety nut M10 28
-28S - SCS-202 Mutter, selbstsichernd Safety nut M12 2
-29S - SCS-202 Spacer Spacer 1/2° 6
-30S - SCS-202 Kunststoffball Cable ball 6
-31S - SCS-202 U-Bracket U-bracket 6
-32S - SCS-202 Karabiner Hook 6
-33S - SCS-202 Gewichteauswahlstift \Weight selection pin 2
-34S - SCS-202 Fixierung far Gewichteverkleidung Shroud plate connector pin 12

PositionBezeichnung Description: ~ Abmessung/Menge/

Dimension Quantity

3643 SCS-102 Box Langhantelstange/ Long bar assembly
-1 - SCS-102 Langhantel \Weight bar 1
-2 - SCS-102 Gewichteaufnahme Weight holder 2
-3 - SCS-102 Linearlager Linear bearing 2
-4 - SCS-102 Halterung, oben Top shaft mount 2
-5 - SCS-102 Halterung, unten Bottom shaft mount 2
-6 - SCS-102 Sechskantschraube Hexhead screw M10X20 8
-7 - SCS-102 Unterlegscheibe washer M10 2
8S - SCs-102 Innensechskantschltssel Allen key 3mm 1

The part numbers with an * are wear and tear parts, which are
subject to natural wear and which must be replaced after inten-

sive or long-term use. In this case, please contact Customer
Service. You can request the parts and be charged for them.

*¢asti oznacené hvézdickou se ¢astym uZitim
opotiebovavaji a je vhodné je kontrolovat, pripadné
kontaktujte zakaznicky servis

31



7. Zaruka

Dovozce:

FITNESS STORE s.r.o.
MareSova 643/6 198 00 Praha 9
Tel.: +420 581 601 521

E-mail: fitnestore@fitnestore.cz

Vyrobce:

Hammer Sport AG,

Von Liebig Str. 21, 89231
Neu-Ulm
www.hammerer.de

32



